

भारतीय पैकेजिंग संस्थान  
INDIAN INSTITUTE  
OF PACKAGING



E-2, MIDC AREA, POST BOX NO. 9432, ANDHERI (EAST), MUMBAI - 400 093.  
Phones : 2821 9803 / 9469 / 6751, 2832 9623, 2839 1506, 2825 4631  
Fax : 91-22-2837 5302, 2832 8178  
E-mail : labiip@iip-in.com / materiallab@iip-in.com / transportlab@iip-in.com  
URL - http://www.iip-in.com

**LABORATORY TEST REPORT**

Forms / Formats, Issue-1, Rev.1 date 29-11-03

Title: **Amended Test Report**

Form/Format No.: 33

Page 1 of 2

Date: 18/09/2012

Test Report No : IIP/722/2012//LAB/M-5

1. Title of the test : VIA Test & Salt Spray Test.

2. Sample received from :

a) Name & Address : M/s. Reliable Packaging Solutions.  
Sr. No.-80/11, Plot No. 2,  
Bhosari-Alandi Road,  
Magzine Chowk, Charoli,  
Wadmukhwadi, Pune-412 105.

b) Contact Person : -

3. Sample Details:

a) Ref. No. & Date : Dated: 27/07/2012.

b) Date of Start of Test : 24/08/2012.

c) Date of Completion of Test: 30/08/2012.

d) Amended Test Report of Report No. IIP/722/2012/LAB/M-5 dated: 30/08/2012

4. Sample Description : One sample said to be Anticorrosion Polythene Film (Brand Name SicheR).

5. Sampling Plan : **Sampling done by the party**

6. Environmental Test Condition:  $27 \pm 1^\circ\text{C}$  &  $65 \pm 2\%$  RH

7. Test / Results:

		<u>Tested As Per</u>
1) VIA Test (at $40^\circ\text{C}$ for 120 hours)	No corrosion was observed.	IS: 6263-1972 (RA 1998)
2) Salt Spray Test (With 5% NaCl solution for 50 hours)	No corrosion was observed	ASTM B-117

8. Test Specification: N.A

TESTED BY : KIR /  ASST./DY./JT. DIRECTOR

  
Dr. S. K. Chattopadhyay  
Prof. & Additional Director  
HEAD  
LABORATORIES DIVISION

This report is for Private use only. Not to be used for Publicity or litigation

भारतीय पैकेजिंग संस्थान  
INDIAN INSTITUTE  
OF PACKAGING



E-2, MIDC AREA, POST BOX NO. 9432, ANDHERI (EAST), MUMBAI - 400 093.  
Phones : 2821 9803 / 9469 / 6751, 2832 9623, 2839 1506, 2825 4631  
Fax : 91-22-2837 5302, 2832 8178  
E-mail : labiip@iip-in.com / materiallab@iip-in.com / transportlab@iip-in.com  
URL - http://www.iip-in.com

LABORATORY TEST REPORT

Forms / Formats, Issue-1, Rev.1 date 29-11-03  
Title: **Amended Test Report**  
Test Report No: IIP/722/2012/LAB/M-5

Form / Format No.: 33  
Page 2 of 2  
Date: 18/09/2012

9. General Remark

- 9.1 The part of this test report can't be produced except in full, without written approval of lab.  
Not applicable – when report is complete. Applicable only when part report is given-due to failure of the machine or test in progress.
- 9.2 The test samples are submitted by the client and not picked up by the lab personnel.  
Sampling done by the party
- 9.3 The report pertains to submitted samples only. : Yes

TESTED BY: KIR/ ————— ASST./DY. JT. DIRECTOR

Dr. S. K. Chattopadhyay  
Prof. & Additional HEAD Director  
LABORATORIES DIVISION

This report is for Private use only. Not to be used for Publicity or litigation